

頭頸部癌

2020.12更新

レジメン名	一般名	投与量	投与方法	投与日（用法）	1サイクルの期間	癌腫
Cetuximab療法	セツキシマブ	初回 400 mg/m ² 2回目以降 250 mg/m ²	点滴静注	d1	7日	頭頸部癌
DTX療法	ドセタキセル	10 mg/m ²	点滴静注	d1, 8, 15	28日	頭頸部癌
Nivolumab療法(2週毎)	ニボルマブ	240 mg/body	点滴静注	d1	14日	頭頸部癌
Nivolumab療法(4週毎)	ニボルマブ	480 mg/body	点滴静注	d1	28日	頭頸部癌
Pembrolizumab療法(3週毎)	ペムブロリズマブ	200 mg/body	点滴静注	d1	21日	頭頸部癌
Pembrolizumab療法(6週毎)	ペムブロリズマブ	400 mg/body	点滴静注	d1	42日	頭頸部癌
PCE療法	セツキシマブ	初回 400 mg/m ² 2回目以降 250 mg/m ²	点滴静注	d1, 8, 15	28日	頭頸部癌
	パクリタキセル	100 mg/m ²	点滴静注	d1, 8		
	カルボプラチン	AUC=2.5	点滴静注	d1, 8		